& Shenzhen BANTEK Testing Co., Ltd.
» EK Report No.: BTEK250724140A01E01

RF Test Report

For BTEK250724140A01-T01

Project No.: BTEK250724140A01E01
Product Description: 24.6°C, 58%, 100.8kPa
Test Engineer: Zora

Test Date: 2025-08-7
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

Test Summary

Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Maximum Power Spectral Density Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass
Unwanted Emissions In Restricted Frequency Bands Pass
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TEK

1. Duty Cycle
1.1 Test Result

Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01

1.1.1 Ant1
Ant1
Mode X Frequency T on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 0.400 0.625 64.00 1.94 0.00
™ SISO 2440 0.391 0.625 62.56 2.04 0.00
2480 0.391 0.625 62.56 2.04 0.00
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

1.2 Test Graph

1.2.1 Ant1
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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TEK

2. Bandwidth

2.1 Test Result

Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01

2.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 1.033 / Pass
™M SISO 2440 1 1.033 / Pass
2480 1 1.032 / Pass
2.1.2 6dB BW
TX Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.667 >=0.5 Pass
1™ SISO 2440 1 0.662 >=0.5 Pass
2480 1 0.666 >=0.5 Pass
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& Shenzhen BANTEK Testing Co., Ltd.
AN EK Report No.: BTEK250724140A01E01

2.2 Test Graph
2.2.1 OBW
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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& Shenzhen BANTEK Testing Co., Ltd.
AN EK Report No.: BTEK250724140A01E01

2.2.2 6dB BW
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01

1M_MCH_2440MHz_Ant1_NTNV
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TEK

Shenzhen BANTEK Testing Co., Ltd.

3. Maximum Conducted Output Power

3.1 Test Result

Report No.: BTEK250724140A01E01

3.1.1 Power
X Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ! ANT1 Limit Verdict
2402 -2.77 <=30 Pass
1M SISO 2440 -2.07 <=30 Pass
2480 -1.71 <=30 Pass
Note1: Antenna Gain: Ant1: 0.00dBi;
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

3.2 Test Graph

3.2.1 Power
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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Shenzhen BANTEK Testing Co., Ltd.

4. Maximum Power Spectral Density

4.1 Test Result

Report No.: BTEK250724140A01E01

411 PSD
X Frequenc Maximum PSD (dBm/3kHz) .
Mode Type (MHz) Y ANT1 Limit Verdict
2402 -17.35 <=8 Pass
™ SISO 2440 -16.64 <=8 Pass
2480 -16.49 <=8 Pass
Note1: Antenna Gain: Ant1: 0.00dBi;
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& Shenzhen BANTEK Testing Co., Ltd.
AN EK Report No.: BTEK250724140A01E01

4.2 Test Graph
4.2.1 PSD
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
X Frequency Level of Reference
Mode Type (I\(jIHz) ANT (dBm)
2402 1 -3.03
™ SISO 2440 1 -2.31
2480 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
TX Frequenc Level of Reference Limit .
Mode Type (I\C}IHZ) y ANT (dBrm) (dBm) Verdict
2402 1 -1.96 -21.96 Pass
™ SISO 2440 1 -1.96 -21.96 Pass
2480 1 -1.96 -21.96 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

5.2 Test Graph

5.2.1 Ref
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Shenzhen BANTEK Testing Co., Ltd.

[ ]
EK Report No.: BTEK250724140A01E01
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& Shenzhen BANTEK Testing Co., Ltd.
AN EK Report No.: BTEK250724140A01E01

5.2.2 CSE
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

6. Unwanted Emissions In Restricted Frequency Bands

6.1 Test Result

6.1.1 RSE
X Frequency Level of Unwanted Emissions (dBm) .
Mode Type (MHz) ANT Result | Limit Verdict
2402 1 Refer To Test Graph Pass
™ SISO 2440 1 Refer To Test Graph Pass
2480 1 Refer To Test Graph Pass
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Shenzhen BANTEK Testing Co., Ltd.

[
EK Report No.: BTEK250724140A01E01

6.2 Test Graph
6.2.1 RSE
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No (I\q"IHz) Y @Bm)  (dBm) (ng) Status Remark No (I\q"IHz) Y @Bm)  (dBm) (ng) Status Remark
1 48048 5211 2120 3091 Pass Peak 7 48048 5456 4120 1336 Pass AVG
2 190536 5375 2120 3255 Pass Peak 8 190536 6141 4120 2021 Pass AVG
3 209248 5134 2120 3014 Pass Peak 9 209248 6064 4120 1944 Pass AVG
4 222088 5346 -21.20 3226 Pass Peak 10 222088 -61.67 4120 2047 Pass AVG
5 23068 56371 2120 3251 Pass Peak 11 23068 6172 4120 2052 Pass AVG
6 239776 5082 2120 2962 Pass Peak 12 2397786 -59.07 4120 1787 Pass AVG
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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Shenzhen BANTEK Testing Co., Ltd.

Report No.: BTEK250724140A01E01
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5 223856 -53.84 2120 3264 Pass Peak 11 223856 6220 4120 21.00 Pass AVG
6 23904 5083 2120 2963 Pass Peak 12 23904 5945 4120 1825 Pass AVG
1M_HCH_2480MHz_Ant1_NTNV
10
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04 Trace=MAX Hold
SweepPoints=1001
SweepTime=1ms
-10 4 Above 1GHz Peak
Detector=Peak
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-20 VBW=3MHz
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£ -30 RBW=1MHz
m VBW=3MHz
T DCCF=2.04
= 40
o
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5 -50 A
_60.
. o+
_70_
— Peak
-80 A — AVG
— Limit Peak
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2472.0 2500.0
Frequency (MHz)
Frequency Level Limit  Margin Frequency Level Limit  Margin
No (MHz) @Bm) (dBm) (dB) Status Remark No (MHz) @Bm)  (dBm) @B) Status Remark
1 2483536 4727 2120 2607 Pass Peak 7 2483536 -5890 4120 1770 Pass AVG
2 2484544 4719 2120 2599 Pass Peak 8 2484544 6106 4120 1986 Pass AVG
3 2486.084 5339 2120 3219 Pass Peak 9 2486.084 6221 4120 21.01 Pass AVG
4 2487064 5545 2120 3425 Pass Peak 10 2487.064 6371 4120 2251 Pass AVG
5 2488.016 -56.45 -21.20 3525 Pass Peak 11 2488.016 6420 4120 23.00 Pass AVG
6 2496220 -57.25 2120 36.05 Pass Peak 12 2496220 6431 4120 2311 Pass AVG
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